
PERFORMANCE EVALUATION OF 
SEWAGE TREATMENT PLANTS 

A DISSERTATION 

Submitted in partial fulfillment of the 
requirements for the award of the degree 

of 

MASTER OF TECHNOLOGY 
in 

CONSERVATION OF RIVERS AND LAKES 

By 

PRIYANKA SIDDHA 
CENTRAL L/e,~ 

C,' ° 2̀  9P ACCNOS 	........... .< 

Date.. J.... .... 

ALTERNATE HYDRO ENERGY CENTRE 
INDIAN INSTITUTE OF TECHNOLOGY ROORKEE 

ROORKEE -247 667 (INDIA) 
JUNE, 2012 



CANDIDATE'S DECLARATION 

I hereby declare that the work which has been presented in the dissertation entitled 

"PERFORMANCE EVALUATION OF SEWAGE TREATMENT PLANTS" in partial 
fulfillment of the requirements for the award of the degree of Master of Technology in 
Conservation of Rivers and Lakes, submitted in Alternate Hydro Energy Centre, Indian Institute 
[...]
stages, the selection of technology was based on past experience and its perceived performance 

efficiency. Moreover, at different stages of these Action Plans a number of technologies have been 

tried out on pilot scale and some of them have been scaled up for larger capacity plants. Over the 

last 20 years a considerable experience and expertise has been developed within the country in this 

sector. However, the level of performance of these plants with regard to effluent quality, energy 

consumption, process stability, resource recovery, capital and O&M costs, etc. 

There are many Sewage Treatment technologies available for the treatment and reuse of 

sewage in India. Sometimes, it is difficult to select a technology that is appropriate for the desired 

treatment in the specific region such as rural, urban or metropolitan area. The important factors 

affecting the selection of STP technology are the volume of daily flow, sewage characteristics, 

degree of treatment needed, disposal of the effluent, area of land required for the plant, capital cost 

of installation, power required for the treatment, annual operation and maintenance cost. 

Actual performance of the STP can differ from that of design mainly due to differences in 

sewage characteristics & local conditions. Thus knowing actual performance and capacity of the 

STP becomes very important. The current study is an attempt in this direction. After evaluating the 

performance of different technologies based sewage treatment plant in term of different parameter, 

From life cycle cost analysis it is conclude that the Waste Stabilization Pond is the most 

economical and cost effective technology to treat sewage where the cost of land is low i.e. approx. 



in the range upto Rs. 200 Lacs per ha. In WSP daily power requirement is also very low so in 

villages where power is not available WSP is only suitable. Where land cost is high and land is not 

available the UASB and ASP both are suitable. 

In ASP treated effluent quality is best among UASB & WSP. The average BOD & TSS 

removal efficiency of ASP are more than 90% which is very high in comparison to UASB & WSP. 

Where land cost is high, land scarcity areas where huge area is not available, ASP are found to be 

economical in order, a suitable option in Mega & Metropolitan areas. 

The revenue generation potential from UASB with FPU is the highest among ASP & WSP, 

its projected energy production capacity of 56 MLD STP is 11.08 MWh/day which very high in 

comparison to ASP & WSP, the cost of electricity saving per MLD ASP STP is 072 lakhs/year and 

the UASB STP is 2.88 lakhs/year which very high in comparison to ASP, in WSP energy 

generation through biogas is not available. 

iv 



PERFORMANCE EVALUATION OF SEWAGE TREATMENT PLANTS 

CONTENTS 

S.No. TITLE Page 
No. 

Candidate's Declaration  
Acknowledgment ii 
Abstract iii 
Content v 

List of Abbreviations ix 
List of Tables xi 
List of Figures xiii 

CHAPTER 1 INTRODUCTION 1 
1.1 General 1 
1.2 Water Supply, Wastewater Generation and Treatment in India 2 
1.3 Water Pollution 3 
1.4 Reuse of Wastewater 3 
1.5 Zero Discharge Technology 4 
1.6 Importance and usefulness wastewater treatment 4 
1.7 Standards for Treated Wastewater: 5 
1.8 National river conservation plan (NRCP) 7 
1.9 Objectives of the study 9 

1.10 Organization of Thesis 9 

CHAPTER 2 LITERATURE REVIEW 10 
2.1 General 10 
2.2 Previous Performance Evaluation work of STPs based on literature 15 
2.3 Sewage Generation and Existing Treatment Capacity in INDIA 16 
2.4 Present Status of Sewage Treatment in INDIA 18 
2.5 Working principle of Sewage Treatment Plant 19 
2.6 Unit operation and process of sewage treatment 20 
2.6.1 Physical Unit Operations 20 

v 



2.6.2 
	

Chemical Unit Processes 	 20 
2.6.3 
	

Biological Unit Processes 	 20 
2.7 
	

Classification of Sewage Treatment Methods 	 20 
2.7.1 
	

Preliminary waste Water Treatment 	 21 
2.7.2 
	

Primary waste Water Treatment 	 22 
2.7.3 
	

Secondary waste Water Treatment 	 23 
2.7.4 
	

Tertiary/Advanced Waste Water 	 23 

CHAPTER 3 SELECTION OF SEWAGE TREATMENT 
	

25 
TECHNOLOGIES 

3.1 

3.2 

3.3 

3.3.1 

3.3.2 

3.3.3 

3.3.4 

3.3.5 

3.4 

3.4.1 

3.4.1..1 

3.4.1.2 

3.4.1.2.1 

3.4.1.2.2 

3.4.1.2.2.1 

3.4.1.2.2.2 

3.4.1.2.2.3 

3.4.1.2.2.4 

3.4.2 

3.4.2.1 

3.4.2.2 

3.4.2.2.1 

3.4.2.2.2 

General 

Technological options for Sewage Treatment 

Description of treatment technologies 

Activated Sludge Process (ASP) 

Up Flow Anaerobic Sludge Blanket (UASB) Process 

Waste Stabilization Pond (WSP) Systems 

Fluidized Aerobic Bioreactor (FAB) Process 

Trickling Filter(TF) Process 

Benefits of the Sewage Treatment Plants 

Recycle and Reuse of waste water 

History of waste water Reuse 

Types of Wastewater Reuse 

Reuse for Irrigation 

Domestic and Industrial Reuse 

Industrial Reuse 

Non Portable Urban Reuse 

Indirect Potable Reuse 

Direct Potable Reuse 

Benefits use of Sewage Sludge 

Sludge Treatment 

Sewage Sludge use and Disposal 

Land Application 

Sludge Incineration 

25 

25 

27 

27 

29 

31 

33 

34 

36 

36 

37 

38 

38 

39 

39 

39 

40 

40 

41 

41 

41 

41 

42 

vi 



3.4.2.2.3 Surface Disposal 43 
3.4.3 Benefits Use of Biogas 44 
3.4.3.1 Composition of Biogas 45 
3.4.3.2 Biogas and Energy 45 

CHAPTER 4 PERFORMANCE EVALUATION OF SELECTED STPs 46 
4.1 Introduction 46 
4.2 Selection of Performance evaluation parameters for STP 47 

4.2.1 Performance in Terms of Quality of Treated Sewage 47 
4.2.2 Performance Stability 47 
4.2.3 Resource Requirements and Associated Costs 47 
4.2.4 Impact of Effluent Discharge 47 
4.2.5 Potential of Resource Generation 47 
4.2.6 Impact of STP on Surrounding 48 
4.3 Sewage Treatment Plant ASP Technology, Haridwar 48 
4.3.1 Details of ASP 48 
4.3.2 Sample Collection and Analysis 53 
4.3.3 Resource Recovery 57 
4.3.4 Projected gas production 58 
4.3.5 Projected Sludge Production in Haridwar 58 
4.3.6 Power Generation Thro' - Gas Engine 58 
4.3.7 Observations 59 
4.4 56 MLD Sewage Treatment Plant UASB Technology, Ghaziabad 59 
4.4.1 Technical Details 60 
4.4.2 Sample Collection and Analysis 62 
4.4.3 Resource Recovery 66 
4.4.4 Projected gas production 66 
4.4.5 Projected Sludge Production in Ghaziabad 56 MLD 66 
4.4.6 Observations 67 
4.5 73 MLD Sewage Treatment Plant UASB Technology, Ghaziabad 67 
4.5.1 Details of components 67 
4.5.2 Sample Collection and Analysis 68 

vii 



4.5.3 Resource Recovery 72 
4.5.4 Projected gas production 72 
4.5.5 Projected Sludge Production in Ghaziabad 73 MLD 73 
4.6 Sewage Treatment Plant WSP Technology, Rishikesh 73 
4.6.1 Ganga Action Plan Phase-I 74 
4.6.2 Sample Collection and Analysis 74 
4.7 Comparing Removal Efficiency of Selected Treatment Plants 78 
4.8 Cost Comparison of Technologies 81 
4.9 Resource Recovery for all STPs 84 
4.10 Projected Sludge Production for all STPs 85 
4.11 Full Utilization of Resource Recovery 85 
4.12 Life Cycle Cost Analysis 86 
4.13 Result & Discussion 89 

CHAPTER 5 CONCLUSIONS 93 
APPENDIX 1 95 
APPENDIX 2 100 
REFERENCES 102 

viii 



LIST OF ABBREVIATIONS/NOTATIONS 

SL. ABBREVIATIONS/ DESCRIPTION 
NO NOTATIONS 
1 AM Annual Maintenance 
2 STP Sewage Treatment Plant 
3 BOD Bio-chemical Oxygen Demand 
4 COD Chemical Oxygen Demand 
5 TSS Total suspended solids 
6 TS Total solids 
7 VSS Volatile suspended solids 
8 CH4  Methane 
9 CO2 Carbon dioxide 
10 H2S Hydrogen sulfide 
11 m.c Moisture content 
12 vol % Volume percentage 
13 MLD Million liter per day 
14 MFL Madras Fertilizers Limited 
15 MPL Madras Pesticides Limited 
16 mg/l Milligram per liter 
17 kg Kilogram 
18 cum. Cubic meter 
19 m3 Cubic meter 
20 m2 Square meter 
21 C.V Calorific Value 
22 kWh Kilo watt hour 
23 MWh Mega watt hour 
24 kJ Kilo joule 
25 MJ Mega joule 
26 kl / hr Kilo liter per hour 
27 TTP Tertiary Treatment Plant 
28 HRT Hydraulic Retention Time 
29 ASP Activated Sludge Process 
30 FAB Fluidized Aerobic Bed Bioreactor 
31 UASB Upflow Anaerobic Sludge Blanket 

ix 



32 WSP Waste Stabilization Pond 
33 SWD Sewage Water Depth 
34 MPN •Most Probable Number 
35 MLSS Mixed Liquid Suspended Solid 
36 MLVSS Mixed Liquid Volatile Suspended Solid 
37 SVI sludge volume index 
38 F/M ratio Food / Micro-organism Ratio 
39 E-coli Escherichia coliform 
40 YAP Yamuna Action Plan 
41 sq. km Square Kilometer 



LIST OF TABLES 

TABLE TABLES PAGE 
NO NO 
1.1 Trend of water supply, waste water generation and treatment in 3 

Class I Cities II Towns 
1.2 Treated Quality Standards 5 
1.3 Primary water quality criteria for designated-best-use classes 6 
2.1 Performance evaluation of STP based on literature 12 

3.1 Technologies used in India for Sewage Treatment 25 
4.1.1 Various treatment plants selected for performance study 46 

4.3.1 Analysis of 18 MLD capacity sewage treatment plant, ASP 53 

Technology Based 

4.3.2 Analysis data of four years 18 MLD STP, ASP, Hariduar 54 
4.3.3 Resource Recovery at Hariduar 58 
4.3.4 Energy Production from Biogas 58 
4.4.1 Technical Details at Ghaziabad 56 MLD 60 

4.4.2 Analysis of 56 MLD capacity sewage treatment plant, UASB 62 

Technology Ghaziabad 

4.4.3 Analysis data of four years of 56 MLD STP, UASB , Ghaziabad 63 
4.4.4 Energy Production from Biogas at Ghaziabad 56 MLD 66 

4.5.1 Analysis of 73 MLD capacity sewage treatment plant, UASB 69 

Technology Ghaziabad 

4.5.2 Analysis data of four years of 73 MLD STP, UASB , Ghaziabad 70 

4.5.3 Energy Production from Biogas at Ghaziabad 73 MLD 73 

4.6.1 Salient Features of STP 73 

4.6.2 Analysis of 8 MLD capacity sewage treatment plant, WSP 75 

Technology Rishikesh 

4.6.3 Analysis data of four years of 8 MLD STP, WSP , Rishikesh 76 

4.7.1 Comparison of Typical & Expected Removal Efficiency with 79 
Measured Efficiency of Selected Plants 

4.8.1 Cost, area and 0 & P Maintenance Cost requirement comparison 81 

4.9.1 Comparison of Resource Recovery for All STPs (Values: Rs. In 84 

xi 



lakhs) 

4.10.1 Projected Sludge Production (Rs. in lakhs) 85 
4.11.1 Comparison of All STPs of Full Utilization of Resource recovery 86 

(values in lakhs) 

4.12.1 LCC analysis of selected technologies plants 87 
4.12.2 Life cycle cost analysis of varying capacity for land cost 88 
4.12.3 Life Cycle Cost analysis for Selected Sewage Treatment 88 

Technologies 

4.13 Evaluation of Wastewater Treatment Technology 92 

xii 



LIST OF FIGURES 

FIGURE 	 FIGURES 
NO 
2.1 	This diagram shows a typical sewage treatment process. 

3.3.1 	Typical ASP process flow diagram 

3.3.2 	UASB Reactor 

3.3.3 	Typical flow diagram for stabilization ponds 

3.3.4 	Schematic diagram of a fluidized bed reactor. 

3.3.5 	Flow chart of Trickling Filter 

4.3.1 	Layout Plan 

4.3.2 	Mechanical Grit Chamber 

4.3.3 	Primary Settling Tank 

4.3.4 	Aeration Tank 

4.3.5 	Thickened Sludge Sump 

4.3.6 	Bio Gas Tanks 

4.3.7 	Sludge Thickener 

4.3.8 	Effluent 

4.3.9 	Sludge Drying Bed 

4.3.10 	Dual Fuel Gas Engine 

4.4.1 	Section of UASB Reactor 

4.4.2 	,Influent coming for treatment 

4.4.3 	Distribution Box 

4.4.4 	' UASB Reactor 

4.4.5 	Effluent going to Final polishing pond 

4.4.6 	Final polishing ponds 

4.4.7 	Sludge drying bed 

4.4.8 	DG SET 

4.4.9 	Pump 

4.6.1 	Inlet Water 

4.6.2 	Pond View 

PAGE 

NO 

22 

27 

30 

32 

33 

35 

52 

52 

52 

52 

52 

52 

53 

53 

53- 

53 

60 

61 

61 

61 

61 

61 

61 

62 

62 

74 

74 



4.6.3 Outlet Chamber 74 

4.7.1 Comparison of BOD Removal efficiency of different Sewage 80 
Treatment Technologies 

4.7.2 Comparison of COD Removal efficiency of different Sewage 80 
Treatment Technologies 

4.7.3 Comparison of TSS Removal efficiency of different Sewage 81 
Treatment Technologies 

4.8.1 Comparison of Capital Cost Requirement of Sewage Treatment 82 
Different Technologies 

4.8.2 Comparison of Area Requirement of Sewage Treatment Different 83 
Technologies 

4.8.3 Comparison 	of Power Requirement of Sewage 	Treatment 83 
Different Technologies 

4.8.4 - 	Comparison of operation & Maintenance cost requirement sewage 84 
treatment Technologies 

4.13.1 Life cycle cost per MLD of different STPs 89 
4.13.2 Life cycle cost Vs capacity,. considering land cost Rs.1.001acs/ha 89 
4.13.3 Life cycle cost Vs land cost for 1.00 MLD plant 90 
4.13.4 .  Analysis of effect of capacity and land cost on LCC for WSP 90 
4.13.5 Analysis of effect of capacity and land cost on LCC for UASB 91 
4.13.6 Analysis of effect of capacity and land cost on LCC. for ASP 91 

xiv 



CHAPTER -1 

INTRODUCTION 

1.1 GENERAL 
Urbanization has encouraged the migration of people from villages to the urban areas in 

India. With exponential growth in urbanization, a number of environmental problems have 

emerged. For improving standards of life, running water-supply has been established in most of 

the cities/towns and even in some villages over the past three decades in India. This has, in turn, 

led to flush-latrines and much large use of water in homes for bathing, washing of clothes 

utensils etc, generating significant amount of wastewater. Use of soaps, detergents and amounts 

of various food materials going to the sink have also grown with improved life standards. 

Unfortunately, due to paucity of resources sewerage or improved sanitation did not get much 

attention. Hence sewerage has lagged far behind water supply. A large number of the 

cities/towns either do not have any sewerage system or the sewerage system is overloaded or 

defunct. Even where sewers exist, they often leak or overflow, releasing their contents to storm 

water or other surface drains or percolate in to soil to reach ground-water [2]. Thus a bulk of 

pollution gets retained on land to percolate, leach or get washed-off to streams or groundwater. 

The performance of a sewage treatment plant may be defined as its efficiency to remove/reduce 

the potential harmful contaminants or pollutants from raw sewage and to discharge the treated 

effluent into the natural environment with compliance to specific discharge limits. 

The main biological parameters which are used to classify the pollutant load in the 

municipal raw sewage are Biochemical Oxygen Demand (BOD) and Total Suspended Solids 

(TSS). The other parameters, considered are Chemical Oxygen Demand (COD), Feacal 

Coliform, Nutrients like Nitrogen (N) and Phosphorous (P) etc. Physical parameters like pH and 

Temperature may also be important in some cases. Therefore the performance of a Sewage 

Treatment Plants is associated with the efficient removal of the aforesaid parameters from the 

raw sewage [15]. 

The treatment technology, involved in the treatment process also plays an important role in 

the overall performance of the STP because the selection of appropriate technology depends 

upon many factors like quantity and quality of the raw sewage, availability of space, cost criteria, 

1 



environmental status of the receiving body, existence of proper operation and maintenance 

facilities, availability of energy, utilization of treated effluent and sludge byproducts etc. 

A successful project must satisfy certain criteria like economic viability, social 

responsibility, environmental reliability etc. especially after its implementation. In this aspect the 

performance of a Sewage Treatment Plant can be considered as a measure of the sustainability of 

the sewage treatment project. The better is the performance of a plant, more is its useful life, 

more is the project sustainability. Therefore nowadays, the performance of a STP has become a 

very important factor in taking part in the overall development of the community as well as the 

development of the country [10]. 

The one important aspect associated with the performance of Sewage Treatment Plant is 

its regular operation and maintenance (O&M). The level of O&M actually determines the 

efficiencies of the different treatment units of the plant. More is the regularity and quality of 